
Alpena County Master Plan 2019                        
 
 

  

 

MASTER PLAN 
2019 

 

A Joint Master Planning Effort by the Communities of:  
Alpena County 

Green Township 
Ossineke Township 

Wilson Township 
 

DRAFT RELEASE: 
July, 2019 



 
 

 1-1 

 
Chapter 1 Introduction ............................................................................................................................... 1-1 

Location and History ............................................................................................................................... 1-2 

Chapter 2 Social & Economic Conditions .................................................................................................... 2-1 
[...]
Most units maintain a positive fund balance, and it is a sign of fiscal distress if the fund balance is 
negative. Units typically find it beneficial to keep the fund balance from declining too greatly as this 
inhibits their ability to cope with unexpected circumstances in either the revenue or expenditure stream. 



 
 

2-32 | P a g e  
Alpena Master Plan 2019 

The actual variable constructed for this indicator is the general fund balance as a proportion of general 
fund revenue. If a unit maintains a general fund balance less than 13 percent of its general fund revenue, 
it scores a 1. Conversely a general fund balance above the 0.13 level scores a 0. Table 2-47 shows fund 
balance for all of Northeast Michigan. 
 

 
TABLE 2-47 
 
PERCENT CHANGE IN TAXABLE VALUE 
 
Much as with population growth, there appears to be a relationship between declining taxable value of a 
unit and its fiscal health. Since many local governments rely heavily upon property taxes, it follows that 
decreases in taxable value will require major adjustments in expenditures. Two-year growth periods of 
real taxable value for each unit are computed. Units score a 1 if they demonstrate negative real growth 
and a 0 if they exhibit positive real growth. To compute real taxable value, the current year taxable value 
is divided by the adjusted deflator. Table 2-48 shows percent change in taxable value for all of Northeast 
Michigan.  
 



 
 

2-33 | P a g e  
Alpena Master Plan 2019 

 
TABLE 2-48 
 
 
AVAILABLE RESERVES AS A PERCENT OF TOTAL EXPENDITURES 
 
Available reserves is the total equity minus any designated and reserved funds divided by total annual 
expenditures (includes general fund, enterprise funds, and all other funds but excludes component unit 
funds). Table 2-49 gives a picture of the available reserves for Alpena County. As can be seen, reserves in 
the municipalities fall well above the indicator trigger.  
 

 
TABLE 2-49 
 



 
 

2-34 | P a g e  
Alpena Master Plan 2019 

 

 
TABLE 2-50 
 

 
TABLE 2-51 
 



 
 

2-35 | P a g e  
Alpena Master Plan 2019 

 
TABLE 2-52 
 
 
 



 

3-36 | P a g e  
Alpena Master Plan 2019 

Chapter 3 COMMUNITY SERVICES AND FACILITIES 
 
Community services and facilities play an important role in maintaining and improving quality of life. The 
location and level of some services, such as public water, public wastewater, and fiber optic lines, 
determine the types and intensities of development within a community.  These services may be 
sufficient for the needs of the current population; however, continued growth may require an upgrade or 
expansion of services and facilities.  Often, smaller communities do not have the financial resources to 
provide the variety of public, semi-public, and private services that would be considered essential in a 
larger community.  For example, many rural communities work cooperatively with adjacent communities 
to provide essential services.   
 

UTILITIES 
 
The county’s utility system includes private suppliers of electric, natural gas, telephone, solid waste 
disposal and cable television services, along with the publicly owned and operated City of Alpena and 
Alpena Township water and wastewater systems (Table 3.1).   
 

TABLE 3.1 

ALPENA COUNTY UTILITY SYSTEM 
Utility  Company Service Area 

Natural Gas DTE Gas Alpena Township, Maple Ridge Township, Sanborn 
Township, Wilson Township 

 Presque Isle Electric & Gas Co-op Green Township, Long Rapids Township, Maple Ridge 
Township, Ossineke Township   

 Liquefied Propane, Fuel Oil, Wood, 
Corn, Pellets 

Green Township, Ossineke Township 

Electricity Alpena Power Company Alpena Township, Maple Ridge Township, Ossineke 
Township, Sanborn Township, Wilson Township, Green 
Township (only in isolated cases) 

 Presque Isle Electric & Gas Co-op 
 

Alpena Township, Green Township, Long Rapids 
Township, Maple Ridge Township, Ossineke Township, 
Wellington Township, Wilson Township 

 Consumers Ossineke Township, Sanborn Township 
Telecommunications 

 
Telephone: Frontier 
Cellular Service: Numerous providers 
Internet: Numerous providers 
Cable: Charter Communications, 
Allband Multimedia 

County Wide 

Water and Sewer City of Alpena Water/Wastewater 
Utility 

City of Alpena, Alpena Township, Wilson Township 

Source: Michigan Department of Licensing & Regulatory Affairs (Michigan Public Service Commission) 

 
 

PUBLIC WATER & WASTEWATER SUPPLIES 
 
The City of Alpena has the only water treatment and wastewater treatment plants in the County. The City 
contracts operation and billing for both utilities to United Water. Public water and wastewater is 



 

3-37 | P a g e  
Alpena Master Plan 2019 

available throughout the city, portions of Alpena Township and lines have been extended west along M-
32 through Wilson Township to the Alpena County Regional Airport. The City of Alpena Water Filtration 
Plant supplies water, and the City of Alpena Water Recycling Plant treats all wastewater in the public 
system (Figure 3.1). 
 
Figure 3.1: City of Alpena Water & Sewer System Boundaries 

 
 
Alpena Township and the City of Alpena each manage, operate and maintain the water facilities within 
their boundaries. Per a 1977 contract and Master Agreement, signed with Alpena Township, the City of 
Alpena provides up to 1.5 million gallons of water to the Township per day and accepts up to 2 million 
gallons of wastewater per day. However, this agreement has expired and is being renegotiated between 
the City and Township. 
 
According to information from the managing entity of the water systems, the 2017 average daily water 
usage of both the City and Township was approximately 1.63-million gallons, with maximum daily usage 



 

3-38 | P a g e  
Alpena Master Plan 2019 

of 1.77-million gallons. Per the 1977 agreement, service area boundaries were established that limit 
extension of wastewater and water infrastructure. When initially established, the boundary went north 
to Bloom Road, East to Wessel Road, West to the Alpena Township Line and south to Partridge Point. The 
agreement was amended in 1998 to extend the service area to include wastewater and water lines to the 
Alpena County Regional Airport. In 2006, the water main was extended south along US-23 to the 
southern Alpena Township line.  Within Green Township, a residential development located along the 
eastern portion of the Village of Hillman receives its public water and sewer services from the Village.  
The remainder of the County is served by individual wells and septic tanks for which permits must be 
obtained from District Health Department #4.  In addition, Green Township has adopted septic system 
regulations for properties adjacent to or having access to inland lakes in an effort to protect the nearby 
drinking water wells and water resources.   
 
Public Water Supply 
 
The Alpena water system serves 4,576 customers in the City of Alpena and 2,298 customers in the 
adjacent portions of Alpena Township. Thunder Bay is the source for all public water in Alpena County. A 
groundwater investigation conducted in 1966 by W.G. Keck & Associates determined there is not a water 
bearing formation in the area adequate to serve as a source for municipal supply. The City of Alpena 
Water Filtration Plant is located on the shore of Thunder Bay at the south end of the City of Alpena. The 
water plant is a conventional surface water plant. Coagulation, flocculation, and filtration are used to 
clean the water.  
 
The water system consists of a Thunder Bay intake, 6.0 mgd filter plant, four elevated storage tanks and eighty 
miles of distribution piping. The current raw water intake has been in service since 1905 and has two intakes. The 
intake line is 2,000 feet long and is a 40-inch diameter pipe with a 30-inch polyethylene liner. There are two 
openings that are anchored by rock and timber intake cribs; one located approximately 1,000 feet from shore in 10 
feet of water and the second located approximately 2,000 feet from shore in 17 feet of water. The rated capacity of 
the intake pipe is 8 million gallons per day at 2.52ft/sec. Control of zebra mussel colonization within the intake pipe 
is accomplished via chemical addition. Once the water enters the treatment plant, it takes 12 hours to complete the 
treatment cycle. 
 
During the process, at least 50,000 samples are collected and analyzed per year and fluoride, phosphate, and 
flocculant aides are added. The plant laboratory is certified by the State of Michigan to test for Total and Fecal 
Coliform bacteria. These are the primary indicator organisms for water quality, both for drinking and 
swimming/recreation. The facility also tests for chlorine (disinfectant), pH, hardness, alkalinity, turbidity, fluoride, 
and other possible contaminants as required. 
 
One 750 KVA diesel powered (1034 HP) generator is available to operate the entire water treatment plant. This 
generator will produce all of the necessary electricity to meet City needs during any power failure. The auxiliary 
generator is exercised quarterly. 
 
The treatment plant has a firm capacity of 6.0 million gallons per day with a maximum daily demand of 3.04-million 
gallons per day. The average daily demand is 1.98-million gallons per day. There are also 80.6 miles of water main 
within the entire system. 
 
Treated water storage is as follows: 
 
• 1-million gallon ground storage at the Water Treatment Plant 
• 750,000 gallons at Ninth Avenue elevated tower 
• 750,000 gallons at North Industrial elevated tower. 
• 500,000 gallons at Alpena Township M-32 elevated tower.  
• 500,000 gallons at Alpena Township Piper Road elevated tower. 



 

3-39 | P a g e  
Alpena Master Plan 2019 

• 300,000 gallons at the Alpena Township US-23 South elevated tower 
 
Public Wastewater 
 
The original water recycling treatment plant became operational in 1953 and many of the treatment units remain in 
use today. In 1972, the plant was upgraded to improve pollutant removal capability. Using grant funds from the 
USEPA, secondary treatment was added to the facility. A biological treatment process called Activated Sludge was 
used to enhance removal of dissolved pollutants from the wastewater. This addition improved pollutant removal 
rates and the plant regularly achieves 90 to 95% pollutant removal efficiency. 
 
The Alpena Water Recycling Plant has a defined service area of a 25-mile radius around the plant and serves 4,798 
customers in the City of Alpena and 2,013 customers in Alpena Township. The system consists of 69.3 miles of 
sanitary wastewater lines and 11 lift stations. The treatment plant has an average design capacity of 5.5 million 
gallons per day with a maximum pumping capacity of 7.2 million gallons per day. The average daily treatment is 2.3 
million gallons per day.  
 
Preliminary treatment accomplishes the removal of screenings and grit from the raw wastewater. The 
removed grit is collected, stored, and disposed of by land filling. Primary Clarifiers accomplish about 15% 
to 20% pollutant removal. Aeration reactors and final clarifiers aid in removing more bacteria. A Biosolids 
Application Program is in place, which utilizes the nutrient-rich residues to beneficially enrich soils for 
area farmers. Biosolids are also used to regenerate forest growth and to reclaim areas destroyed during 
industrial mining operations. 
 
Chlorine bleach is added to the treated wastewater after secondary treatment is complete. Any 
wastewater treatment process generates solids that must to stabilized and recycled. Two 300,000-gallon 
anaerobic digesters are used to treat the solid material generated by the Alpena Water Recycling Plant. A 
valuable byproduct of the anaerobic digestion process is methane gas. This energy source is used to fire 
the plant boiler and fuel a 4-cylinder engine that drives a raw wastewater pump. Utilization of methane 
gas from the digester saves the Utility about $15,000 per year in energy costs. 
 
Mercury Minimization: The Alpena Water Recycling Plant first implemented mercury minimization in 1986. The 
focus of the plan was to identify and eliminate mercury discharges from commercial and industrial sources. Utility 
personnel have assisted in the identification of numerous over-the-counter products that utilize mercury as a 
preservative. Once identified, mercury free products can be substituted.  

Industrial Pretreatment Program: The water recycling plant management staff regulates commercial and 
industrial wastewater discharges. Chemicals that could upset the biological processes at the plant must 
be strictly controlled. The indiscriminate discharge of metals and other toxins can also pass through the 
plant and enter the environment. Customers that have the potential to negatively impact plant processes 
are issued discharge permits and are inspected annually to insure compliance with limitations. 

Odor Control: The equipment and infrastructure necessary to transport and recycle wastewater creates 
conditions that are inherently prone to the creation of odors. Because of the plant’s close proximity to 
the City Marina, $1.5-million worth of odor control equipment was added to the facility as well as 
aesthetic upgrades. 

 
 
 
 



 

3-40 | P a g e  
Alpena Master Plan 2019 

SOLID WASTE DISPOSAL 
 
Alpena County is a member of the Montmorency-Oscoda-Alpena Solid Waste Management Authority 
(MOASWMA).  The MOASWMA landfill in Montmorency County is the primary destination for the 
County’s solid waste.  Collection of solid waste is available through private hauling companies with 
curbside collection being the most common collection method.  Residents from Green Township have the 
option to take garbage to the MOASWMA and pay per bag instead of paying a private hauling company.  
Industrial waste in Wilson Township is transported to Waste Management’s Landfill in Waters, Michigan.  
Yard waste is picked-up monthly from April to November in the City of Alpena and processed at its 
composting facility located at the City DPW Facility. 
 
Although the Lafarge Corporation owns and operates its own landfill, many other industries have found 
ways to recycle all or portions of their wastes. The Alpena City Water Recycling Plant produces 500 dry 
tons per year of sludge, all of which is used for different applications such as farm fields, forest 
regeneration and mine reclamation. It is the goal of the plant to keep all sludge out of the landfill. 
 
The Alpena Resource Recovery Program is administered by the Northeast Michigan Council of 
Governments (NEMCOG) and is overseen by the Alpena Resource Recovery Board that includes 
representation from various political jurisdictions. The program includes the Resource Recovery Facility 
(RRF) located on M-32, a leased facility directly across from the RRF plus a number of full-time drop off 
sites. The primary funding source for the program is a $20 per household surcharge fee. The program 
accepts electronics, household hazardous waste, paper, tin, batteries, aluminum, plastic, cardboard, 
garbage, construction debris, mattresses, furniture, appliances, and motor oil. It also participates in the 
"Cleansweep" program sponsored by the Michigan Department of Agriculture, which is designed to 
encourage citizens to turn in hazardous materials. 
 

FIBER OPTIC NETWORK 
 
In January of 2005, the Alpena City Council’s Vision Statement and Goals document included the 
development of a “wired city” and the relocation of all new or reconstructed utilities underground. This 
led to the development of a plan to develop a fiber optic conduit network that would not only provide 
the backbone for high-speed telecommunications (voice, video, and data transfer), but would also 
provide a readymade system within which to place new or relocated aerial utilities.  
 
The City pursued the sharing of these resources within the public/nonprofit sector through the creation 